
9

1

5

7

2

2

COMPLETE ASSEMBLY PARTS LIST

We are here for any questions or concerns you may have! Please don't hesitate to contact us for assistance

ASSEMBLY STEP 1:

USE 3/8-16 X 1-1/2 HEX BOLTS TO ATTACH SIDE RACKS 
AND SPACERS TOGETHER, MAKE SURE TO USE THE 
LOCK WASHER PROVIDED, AND THEN SIMPLY PUSH IN 
THE BOLT PROTECTION/SAFETY CAPS

ASSEMBLY STEP 2:

INSERT 5/8-11 COUPLING NUTS TO WHEELS, THEN SECURE 
WITH 5/8-11 HEX BOLTS USING WASHERS IN BETWEEN, ATTACH 
AXLE ARM TO WHEELS WITH 5/8-11 HEX BOLTS AND WASHERS
THEN PUSH IN THE BOLT PROTECTION/SAFETY CAPS.

B

DETAIL B

SCALE 1 : 2

WHEEL AND ARM ASSEMBLY PARTS LIST

THANK YOU FOR YOUR PURCHASE AND WELCOME TO THE TEAM!

QUESTIONS? Email TEAM@HIITAXLE.COM OR CALL 424/298-0325

ITEM NO. PART NUMBER Description Note 1 QTY.

1 HTAXL-150-00 RACK, SIDE RIGHT ASSEMBLY PRE-ASSEMBLED 1

2 HTAXL-103 HEX SPACER BAR SEE NEXT PAGE FOR ASSY. DETAILS 2

3 616SLW SZT 3/8 SCREW ZINC-PLATED STEEL SPLIT LOCK 
WASHER SEE NEXT PAGE FOR ASSY. DETAILS 4

4 616C24HTBG5 SZT 3/8-16 X 1-1/2_MEDIUM-STRG GRADE 5 ZINC-
PLTD STL HEX SCREW SEE NEXT PAGE FOR ASSY. DETAILS 4

5 HTAXL-140-00-LH RACK, LEFT SIDE ASSY PRE-ASSEMBLED 1

6 BNC0375A BOLT PROTECTION CAP, 3/8 BLACK SEE NEXT PAGE FOR ASSY. DETAILS 4

7 HTAXL-200 AXLE ARM ASSEMBLY PRE-ASSEMBLED 1

8 HTAXL-400 WHEEL ASSEMBLY SEE NEXT PAGE FOR ASSY. DETAILS 2

9 HTAXL-300 WHEELED SKATE ASSEMBLY PRE-ASSEMBLED 1

ITEM NO. PART NUMBER Description QTY.
1 WHEEL WHEEL, SUPPLIED BY HIITAXLE 1

2 90264A231 5/8-11 X 1-1/16 X 2-1/8_ZINC-PLATED STEEL 
COUPLING NUT 1

3 90126A035 5/8 _ZINC-PLATED STEEL SAE FLAT WASHER 2

4 92865A798 5/8-11 X 1-1/2_MEDIUM-STRG GRADE 5 ZINC-
PLTD STL HEH SCREW 2

5 BCN0625A BOLT PROTECTION, 5/8-11 SCREW, BLACK 2


	Sheet1
	Drawing View1
	Drawing View6
	Drawing View7
	Drawing View9
	Drawing View11
	Drawing View12
	Drawing View13
	Drawing View14
	Drawing View15
	Drawing View16
	Drawing View17
	Drawing View18
	Detail View B (1 : 2)


